
 

            2017 
 
 
 

 
 
 

 
 

ANNUAL REPORT 
 

 

 
 
 

                       
                       

 

COUNCIL BLUFFS WATER WORKS 
 

Safe Drinking Water Is Our Business 



- 2 - 

 

        
 

  
 
 
 

 

 

 

 

 

 

 

 

 

 

MISSION STATEMENT: 
 

 
THE COUNCIL BLUFFS WATER WORKS IS COMMITTED TO PROVIDING 

THE BEST POSSIBLE SERVICE WHILE SUPPLYING ADEQUATE 

QUANTITIES OF HIGH QUALITY TAP WATER TO MEET ALL THE 

DOMESTIC, INDUSTRIAL AND FIRE PROTECTION NEEDS OF OUR 

CUSTOMERS AND OUR COMMUNITY. 

 

 

 

 

 

 

 

 

 

 

 

Front Cover Photo:  

  

Top: Narrows Water Purification Plant and Bottom: Council Point Water Purification Plant 
 



- 3 - 

 

CHAIRMAN’S REPORT 
[...]
In 2017, the department mailed out 135,218 water bills, and sent 35,705 reminder notices and 19,934 shut-off notices to 

customers.  There were 141,539 payments processed.  There were 16,580 automatic bank payments.  There were 7,689 

service orders processed for final readings, high bills, dead meters, or to install new meters.  There were 397 meters 

installed or replaced.  Customer Service Representative made 1,715 payment arrangements with customers.  955 water 

bills were paid on the day of shut-off and 1,021 services were discontinued for non-payment.  There were 140 returned 

checks that had to be collected from customers.   4,597 service contracts were processed to transfer, reinstate or add new 

customers to the system. 

 

The Council Bluffs Water Works continues to see an increase in the number of customers paying their bills on our 

website.  There were 10,740 credit card payments and 24,076 online web credit card payments. 

 

The Accounting Department processed $18,766,873.93 in receipts and payments in 2017, including processing water and 

sewer bill payments and making the daily bank deposits.  The department is responsible for processing accounts payable 

invoices, checks, payroll, the budget, fixed assets and other information for the general ledger.  The department prepares 

monthly reports for the Board and other departments.  The most recent audit found no irregularities or deficiencies in 

accounting practices and procedures. 

 

 



- 16 - 

 

 
 

GENERAL INFORMATION 

 

The Council Bluffs Water Works has 21,989 active service accounts:  20,134 residential; 1,855 are commercial or 

industrial. 

 

Last year, total production was 4,142,655,000 gallons. 

 

Residential customers consumed 1,065,384,628 gallons in 2017.  The average residential customer used 52,988 gallons 

at a cost of $257.82 per year or $21.49 per month. 

 

Our top ten customers consumed 1,415,003,568 gallons, 34% total production.  

 

 

SERVICES PROVIDED OUTSIDE THE CITY OF COUNCIL BLUFFS, IOWA 

 

636 outside-City customers paid $809,293.43 for 205,117,308 gallons of water. 

 

The City of Crescent paid $60,170.76 for 20,653,776 gallons of water. 

 

Regional Water paid $157,254.75 for 49,267,020 gallons of water. 

 

In total, outside City Customers paid $1,026,718.94 for 275,038,104 gallons of water.  This represents 8.93% of metered 

water sales and 6.6% of total water production. 

 

 

SERVICES PROVIDED TO THE CITY OF COUNCIL BLUFFS, IOWA 

 

The Council Bluffs Water Works provided 72,630,052 gallons of water to the City free of charge, having a value of 

$224,006.82.  Also, on behalf of the City, the Council Bluffs Water Works collected $6,283,820.07 in sewer use fees. 

 

 

 

 

0

20,000

40,000

60,000

80,000

100,000

120,000

140,000

160,000

N
u

m
b

er
 o

f 
B

il
ls

Method of Water/Sewer Bill Payment

Mail

Office

Stores

Auto Debit

Credit Cards

Web Pay Online

Credit Cards

Total



- 17 - 

 

TOP TEN CUSTOMERS 

 

 2017 Rank      2016 Rank 

 

1. Google, Inc. (Council Bluffs) 1  

2. ConAgra Frozen Foods 2 

3. Bunge Corporation 3 

4. Plumrose USA, Inc. 6 

5. Tyson Foods, Inc. 5 

6. MidAmerican Energy 4 

7. City of Council Bluffs 8 

8. Tetra, LLC  7 

9. Regional Water 9 

10. Iowa Western Community College 10 

 

 

The Council Bluffs Water Works has 301.92 miles of water mains consisting of: 

 

1-inch main 3,192 feet 

1 ¼ -inch main 310 feet 

1 ½ -inch main 138 feet 

2-inch main 1,054 feet 

4-inch main 44,554 feet 

6-inch main 592,876 feet 

8-inch main 341,752 feet 

10-inch main 156,512 feet 

12-inch main 231,336 feet 

16-inch main 168,529 feet 

20-inch main 7,723 feet 

24-inch main 23,541 feet 

30-inch main 13,638 feet 

36-inch main 8,995 feet  

 

Number of Hydrants: 2,971 

 

Number of Valves: 8,043 

  



- 18 - 

 

2017 CAPITAL IMPROVEMENTS 

TOTAL $3,020,958 
 

 

 
 

 
  

$334,054

$20,380 

$2,621,788 

$44,736 

Building & Structures

Tools & Equipment

Distribution System

Meters

$0

$2,000,000

$4,000,000

$6,000,000

$8,000,000

$10,000,000

$12,000,000

$14,000,000

$16,000,000

$18,000,000

$20,000,000

98 99 00 01 02 03 04 05 06 07 08 09 10 11 12 13 14 15 16 17

Calendar Year

CAPITAL IMPROVEMENTS

(By Calendar Year)



- 19 - 

 

$0

$2,000,000

$4,000,000

$6,000,000

$8,000,000

$10,000,000

$12,000,000

$14,000,000

98 99 00 01 02 03 04 05 06 07 08 09 10 11 12 13 14 15 16 17

Calendar Year

Metered Sales

Operating Expenses

$0

$1,000,000

$2,000,000

$3,000,000

$4,000,000

$5,000,000

$6,000,000

$7,000,000

98 99 00 01 02 03 04 05 06 07 08 09 10 11 12 13 14 15 16 17

Calendar Year

Residential vs Commercial / Industrial

Commercial / Industrial

Residential



- 20 - 

 

COUNCIL BLUFFS WATER WORKS 

PUMPAGE & METERED CONSUMPTION 

(1,000’s Gallons) 

2017 

 

 

 

 

MONTH 

  

PUMPAGE 

TOTAL 

 METERED 

CONSUMPTION 

TOTAL 

 CONSUMPTION 

COMMERCIAL & 

      INDUSTRIAL  

  

 

RESIDENTIAL 

         

January  293,080  224,945  149,672  75,273 

February  279,430  241,652  160,983  80,669 

March  301,300  241,012  169,758  71,254 

April  300,910  240,734  164,855  75,879 

May  334,050  259,011  183,548  75,463 

June  408,200  339,234  238,774  100,460 

July  459,590  355,781  260,275  95,506 

August  429,870  385,696  254,448  131,248 

September  393,470  350,835  249,525  101,310 

October  339,584  298,956  196,033  102,923 

November  307,591  264,848  187,006  77,842 

December  295,580  222,886  145,330  77,556 

         

Totals 2017  4,142,655  3,425,590  2,360,207  1,065,383 

     Ratio    82.7%  57.0%  25.7% 

         

Totals 2016  4,045,182  3,352,717  2,289,358  1,063,359 

     Ratio    82.9%  56.6%  26.3% 

         

Totals 2007  3,984,642  3,358,641  2,118,504  1,240,137 

     Ratio    84.3%  53.2%  31.1% 

 

 

COUNCIL BLUFFS WATER WORKS 

METERED SALES ($) 

2017 

 

 

 

MONTH 

  

 

TOTAL 

   

COMMERCIAL & 

INDUSTRIAL 

  

 

RESIDENTIAL 

        

January  $      791,955   $    415,734   $    376,221 

February  839,355   435,050  404,305 

March  817,673   456,763  360,910 

April  822,626   438,084  384,542 

May  877,382   499,203  378,179 

June  1,109,946   627,505  482,441 

July  1,140,786   686,809  453,977 

August  1,264,993   669,690  595,303 

September  1,139,853   664,001  475,852 

October  1,016,551   523,350  493,201 

November  885,612   500,603  385,009 

December  789,004   395,290  393,714 

        

Totals 2017  $ 11,495,736   $ 6,312,082    $ 5,183,654 

     Ratio     54.9%  45.1% 

        

Totals 2015  $ 11,299,929   $ 6,174,156  $ 5,125,773 

     Ratio     54.6%  45.4% 

        

Totals 2006  $   7,307,800   $ 3,535,197  $ 3,772,603 

     Ratio     48.4%  51.6% 



- 21 - 

 

RESIDENTIAL VERSUS COMMERCIAL / INDUSTRIAL 

 

CONSUMPTION 
 

 

1,000,000

1,100,000

1,200,000

1,300,000

1,400,000

1,500,000

1,600,000

1,700,000

1,800,000

1,900,000

2,000,000

2,100,000

2,200,000

2,300,000

2,400,000

2,500,000

2,600,000

2,700,000

2,800,000

2,900,000

3,000,000

3,100,000

3,200,000

3,300,000

3,400,000

3,500,000

3,600,000

3,700,000

3,800,000

98 99 00 01 02 03 04 05 06 07 08 09 10 11 12 13 14 15 16 17

th
o
u

sa
n

d
s 

o
f 

g
a
ll

o
n

s

Calendar Year

Residential Commercial / Industrial Total



- 22 - 

 

HISTORY 

 
Construction of the Council Bluffs Water System began in 1881 by the American Construction Company of New York 

City, which had been granted a 25-year franchise by the City of Council Bluffs. Under the franchise, the American 

Construction Company was to construct and operate a water system. The system constructed was very inferior, and during 

the life of the franchise, practically no improvements or extensions were made.  As a result, along with the poor service 

rendered by the water company, the renewal of the franchise was rejected by the voters in 1906. In 1911, the City acquired 

the water system through condemnation proceedings at a cost of $510,000.  On June 1, 1911, the control of the Council 

Bluffs Water Works came under the Board of Water Works Trustees, which had been appointed by the Mayor. Their first 

task was to reconstruct or replace practically the entire system.  The utility remains under the control of a five-member 

Board of Trustees, appointed by the Mayor on alternate terms of six years each.  Many physical changes have occurred 

within the water system itself. The system in 1911 consisted of obtaining water from the Missouri River near North 37th 

Street, settling in large reservoirs, disinfecting, and pumping.  Disinfection was begun in 1910 which eliminated illness 

and deaths from typhoid.  In 1952, a conventional lime softening water treatment plant, known as the Narrows was 

constructed at North 25th Street.  The Administration Building was relocated to North 25th Street in 1974. In the ensuing 

thirty years many other improvements have been made including the construction of the 2,000,000 gallon Valley View 

Reservoir, a Distribution/Meter Department Office and Warehouse Complex, a 1,500,000 gallon Clearwell, a modern 

Chlorine Handling Facility, 3 Elevated Storage Tanks, two Pump Stations and one storage reservoir. In 2010 Board began 

construction of a new groundwater source of supply and integrated membrane water treatment plant known as Council 

Point, on the south side of the City. This new source of supply began serving the City in 2013. 
 

 
GENERAL DESCRIPTION OF SYSTEM OPERATIONS 

 
The Narrows Water Purification Plant’s main source of water is the Missouri River. Four low service pumps are located 

at the intake pump station. #1 pump is rated at 12.5 million gallons per day (MGD) and is a dual drive pump (electric or 

gas engine). #2 pump is rated at 5.5 MGD. #3 pump is a variable speed with a maximum capacity of 9.0 MGD. #4 pump 

is also variable speed with a maximum capacity of 12.5 MGD.  Any single pump can be run from a standby generator if 

commercial power fails. 

 
The secondary source of water is the Missouri River Alluvium. Two wells at a depth of 150 feet have a capacity of 4.5 
MGD each. 

 
Traveling screens at the Intake Pump Station remove large debris before it is pumped to twin preliminary settling basins 

where the sand and heavy silt settle out. Polyelectrolytes are added when necessary to enhance the settling process. Well 

water is blended with the cold river water in the winter to minimize icing problems within the basins.  Water then flows 

by gravity through the remaining treatment steps. 

 
There are two independent treatment trains at the purification plant. Typically, the plant operates in a split treatment mode 

where lime is added to approximately 70% of the water to elevate the pH sufficiently to precipitate magnesium and calcium 

ions.  This softened water is blended with un-softened water as needed to adjust the pH and hardness of the water.  Soda 

Ash and Ferric Sulfate are added as required to complete the coagulation and softening process.  A series of mixers and 

flocculators ensure a complete chemical reaction prior to the clarification basins.  Solids are recycled to the mixers as a 

catalyst for the chemical reactions. 

 
Water then flows to 8 gravity multi-media filters.  Each filter has a rated capacity of 3.0 MGD.  The filters remove any 

remaining particles. The filters have a granular activated carbon cap that remove dissolved organic compounds and taste 

and odor causing compounds by adsorption. 

 
Chlorine is added as a disinfectant before and after the filters.  Fluoride is added as a prophylaxis.  The water then flows 

through two 1.5 million gallon baffled clearwells to ensure inactivation of microorganisms.  Ammonia is then added to 

convert the chlorine to chloramines to stabilize the chlorine residual and control disinfection by-products. 

 
There are four high service pumps that deliver water to the City.  Two of the pumps have a capacity of 10 MGD, one is 

7.5 MGD and the smallest is 6 MGD.  Pumps can be run in any combination to meet demand.  Typical plant discharge 

pressure is 90 – 100 pounds per square inch. A 500 kW and 100 kW generators provide emergency backup power to the 



- 23 - 

 

plant in case of commercial power failure. 

 
The Council Point Water Purification Plant’s source of water is five wells in the Missouri River alluvium to a depth of 100 

feet. The groundwater is pumped to the pretreatment building where it is first aerated to oxidize iron followed by chemical 

addition to oxidize manganese.  Insoluble iron and manganese is removed by ultrafiltration.  Dissolved minerals are 

removed by reverse osmosis.  Chlorine is added as a disinfectant.  Fluoride is added as a prophylaxis.  Finished water is 

stored in a 3.0 million gallon clearwell. There are three high service pumps that deliver water to the City, each with variable 

frequency drives and capable of delivering 4.0 MGD. The plant is automated and controlled by the water plant operators 

from the Narrows Water Purification Plant. 

 
The distribution system has three pressure zones. The first zone is the flat (western and southern) sections of the city and 

is served by three 2 million gallon reservoirs and one 3-million gallon reservoir.  Three of the reservoirs are located 

downtown and one is located in the southeastern part of the city. 

 
Four booster pump stations and 4 elevated storage tanks with a combined capacity of 1.2 million gallons serve the second 

pressure zone (bluffs).  Lincoln Pump Station has three pumps rated at 600, 750 and 750 gallons per minute (GPM), one 

is dual drive (electric or gas).  Lincoln Pump Station delivers water to the northern section of the City and pumps to a 

500,000 gallon elevated tank at Buena Vista Circle and a 200,000 gallon elevated tank at Simms Avenue.  Glen Pump 

Station has three pumps rated at 1500, 800 and 2500 GPM, the largest being a dual drive. This booster pump station 

delivers to the eastern section of the city and pumps to a 200,000 gallon elevated tank at Memorial Park and a 300,000 

gallon tank on Greenview Drive. The Valley View Pump Station has two pumps rated at 750 GPM and 1500 GPM. A gas 

fired generator provides emergency backup power. This new pump station supports the rapidly growing eastern sections 

of the city. Oak Street Pump Station has three pumps rated at 400, 700 and 700 GPM, one is a dual drive. This pump 

station supports both the northern and eastern sections of the bluffs. 

 
A third pressure zone of the distribution system serves the eastern portions of the system.  The Airport/Bent Tree pump 

station has three variable speed pumps each with a maximum capacity of 600 gallons per minute and pump to a 400,000 

gallon elevated tank on Highway 6. A gas fired generator provides emergency backup power. 

 
A Supervisory Control and Data Acquisition System monitors all pump station and tank operations from the Water 

Treatment Plant located on North 25th Street. 

 

  



- 24 - 

 



- 25 - 

 

 



 








































































